AUGUST, 1995

VicNEELY

ENGINEERING

CONSULTANTS LTD.







VicNEELY
ENGINEERING
CONSULTANTS LTD.

August 31, 1995
File Ref: M-2963-011

South Nation River Conservation Authority
| P.O. Box 69

15 Union Street

Berwick, Ontario

KO0C 1G0
Attention: Leslie Vanclief

Water Quality Coordinator
Reference: Township of Cambridge

Water Supply for the Community of Forest Park
Class Environmental Assessment

Dear Ms. Vanclief,

Responding to your letter of August 15, 1995 and your request to
be notified of future developments in the Class EA process, please find a copy of
the Environmental Study Report for your information

Please call if you have any questions.
Yours very truly,

McNeely Engineering Consultants Ltd.
[...]

%¢E€°€ = SHuUn 09 0961-9161
%10l =slun ggj} 0L61-1961
%b'6€ =slun gg/ 0861-1.61
%E'LE =SHun g6 1661-1861

uonoNIsUo0) Jo poliad

uononiisuo) yun buijiemqg

39dId89INVvD 40 dIHSNMOL







APPENDIX 1

Township of Cambridge
Official Plan

Schedule "A"







Plan directeur du -~ Official Plan of th

Canton de/Township of

Cambridge

Ceédule/Schedule ‘A’ _

Legende/ Legend

Limite du Canton 7'__-_@ Chemin municipal - sattennier
Yownehw Boundary Punipsl Raed —cessanet enly
foute provinguste Empries de chemin
Provincial Highwey Road Allowance

Chamin de comca{aarcac) & Chemin de comeé

Councy Aoad  (aRvearas) Courcy Road (caciacron)
Chemin_municipat (Lacas) Chemin de tar .
Mounicipal Road (LOCaL) Raitway

SECTEUR AESIOENTIEL/ RESIDENTIAL AQEA

Vitlage m ‘r’n.a,?s::no::;\obﬂes m

Mobile Home Pack

ivisi . Déve ;
Rucal Sunaa TR e D
ac

Linear Oeavelopme:

SECTEUR RURAL / RURAL AREA
Secteur des

ources agricoles,

esource Area

Rural Resource Area

Cormmerce

routiery
Highwa .
< igh Cgmmercial

| CONTRAINTES A L'AMENAGEMENT/,
: OEVECOPMENT CONSTRAINTS

Pences sensibles @ Bride
Benaitive Siopes Niciee -
Mouverments de masee a Sole_orgenice o &
+ Landelide Gotentiat Brganic Sofie oaven w Wt vExt
Terres inondeties wom L4 v Oddura

ere
e
Flood Patentiai "“"‘ 0 fet Tray Odours







APPENDIX D

EXCERPTS FROM VILLAGE OF LIMOGES
COMMUNAL WATER SUPPLY
PHASE 3 CLASS EA DRAFT REPORT
PREPARED BY LECOMPTE ENGINEERING LTD.







TOWNSHIP OF CAMBRIDGE

COMMUNAL WATER SUPPLY
FOR THE VILLAGE OF LIMOGES

PHASE 3 CLASS EA
DRAFT REPORT

LECOMPTE ENGINEERING LTD

JULY 1995

Our File : 5341.22







- o i ;___/_.,.z\\_...----{—-»-———————\““"‘ " - \
-- N e ' o) 3 -
e _V_rfs’f.v\ . \ o7 =\
hi (
~
\

7 \oTranstoimet
P Staticn
- e

,
e
S

T,
Py e
‘s
4

= Cﬁ/\: ~ ‘RIVER ),

o

IR W WY
o

-
. -

\.

—_—
.y
~

LOCATION PLAN

LECOMPTE
ENGINEERING LTD

CONSULTNG ENGINEERS
WGENIELRS TONSELS

PROJECT:

DESIGNED /ORAWN

VILLAGE OF LIMOGES scrte | uuNE/sa
WATER & SEWAGE SYSTEMS Sl A




- —— —— g—

PHASE 1 |

— i ST——— G———

PIHASE 2!

IDENTIFY
PROBLEM

Lo

IOENTIFY ALTERNATIVE

sowurions 10 E
PROBLEM

Y

INMVEMTORY NATURAL
SOCIAL, ECONOMIC
EHVIROHMENT

Y

—

IDENTIFY IMPACT OF
ALIERNAINIVES ON
111E ENVIRONMENT

NOTIFY REVIEW
AGENCIES & PUBLIC
OF PROBLEM FOR

THEIR INPUT

Y

EVALUATE ALTERNATIVE
SOLUIIONS

Y .

FIGURE 2

PLANNING & DESIGN PROCESS FOR CLASS E.A. TYPE
MUNICIPAL SEWAGE AND WATER PROJECTS

SELECT PREFERRED
ALTERNATIVE

e —— e a—

MAY COMMENCE
LtAMO OPHIONING

— —[> INOICATES 7OSSIBLE LVENTS

D INDICATES MANDAIONTY IVENTS

3§ rroronent mav rroceto
wHHOUl PREFARING £.3 R

10 GLOssARY

®

PREPARED BY !
MUNICIPAL ENGINEERS  ASSOCIATION
COMMITIEE ON CLASS EMVIRONMENIAL ASSESSME

[ | ] -
NDECISION POINT , PHASE 3 i PHASE 4 | | PHASE &
CLASS l IDENTIFY ALIERNATIVE I PREPARE ENVIRONMENTAL STUDY I COUNCIL OR l CONSIRUCT At
. b E.A, - DESIGN CONCEPIS ENVIRONMEN | o “REPORTI 1O PUC APPIOVAL I OPERATE WITI
-l TYPE l FOR PREFERRED 1AL stvoy } MUNICIPAL CLERK OR FOR TENDER MONITORING f(
PROJECT SOIUTION REIORT {E.S.R) PUC SECRETARY FOR AND iars ENVIRONMENTA
1 - PUBLIC RECORD CONSTAUC - I PROVISIONS AN
OR Y * T1ION
COMMITMENTS
| DETAIL INVENTORY | FIRST Y l * T
OF NAIURAL,SOCIAL OPPORTUNITY NOTIFY REVIEW —
{ AND € CONOMIC l fOR LAND AGENCIES & PUBLIC FORMALIZE
| ENVIRONMENT | |Acoutsinon |71 APPROVALS
l {or | T '
; Y | [prrroruanion| |
n— [ 1
wenney | [Fexeme q INENTIFY IMPACT OF : A| {(v
EA. rnorect lql | |oesicr atiernanves
CATLGORY wilit ON ENVIRONAMEN! . FINALITE
{appendnll] |screEninG) J PRELIMINARY
j T OR | * DESIGN FOR Jo 'c AYS )
1 PREFERRED
h froriooat) | NOTIFY REVIEW ALTERNATIVE PREPARE
:- ¢ d' AGEMCIES 8 PUBLIC COMTRACT
- o ‘U;” PREVIOUSLY INERESIED | ) I Ip{oRAwING
—— | [ ) |, lbodii2
A ' Y N ) FINAL CONSIDERANON] '~ DOCUMENTS
‘ EVALUATE ALTERNATVE OF BUMP-UP ]
I || pesion concerrs — — |- F— o
Pt Y vy
| 1
I SELECT PREFERRED ' L suMP-uP N
/ I AUTERNATIVE DESIGN -| wNor -—
1 ' © CONCEPT I | JUSTIFIED
' .: : * | |- BUMP -UP
| ' REVIEW ENVIROMVEN - l | jusrRIED :
. L lral sicrnricance # A witie futt ‘ NOTE: NS 11OwWCHART
I E.A. CATEGORY { | E A, 10 BE READ IN CONJUNCIIC
R P ‘ | WITH THE "EXPLANATION (
| v PLANNING & DESIGN PROCE
| ———;Z'—-——— | 1 ON THE fOILOWING PAGE
—D —D J .



COMMUNAL WATER SUPPLY

TOWNSHIP OF CAMBRIDGE FOR THE VILLAGE OF LIMOGES

3.4

WATER SUPPLY SOURCE

Four alternatives were considered for a possible water supply source.
Three of the alternatives considered the use of a surface water supply
while the fourth considered the use of a ground water source. The
alternatives considered are as follows :

1. Ottawa River

2. South Nation River

3. Castor River

4. sarsfield esker employing a water well located in Part Lot 21, Conc.

VvII, Township of Russell.

The ground water source employing a water well in the Sarsfield esker in
Part Lot 21 Conc VII, Township of Russell was selected as the preferred
alternative for the water supply source. The alternative design concepts
for this source will be discussed later in the report.

WATER TREATMENT PLANT LOCATIONS

The following water treatment plant locations were evaluated (Drawing
No.1l) L

1. Well pumping station, Part Lot 21, Conc. VII, Township of Russell

2. Limoges road immediately south of the new St-Viateur School,
Township of Cambridge.

3. Limoges road immediately north of the new St-Viateur School,
Township of Cambridge.

The Phase 2 report recommended the use of the Limoges Road site
immediately south of the new St-Viateur School as the preferred location
for the water treatment plant.

WATER STORAGE FACILITY

The Phase 2 report considered the use of a ground level reservoir at the
water treatment plant site and a water tower located at the plant site or
at another location within the village.

As there is sufficient land available at the plant site, the report
recommended that the water storage facility be located at this location.
The type of storage facility would be dependent on geotechnical
investigations of the water treatment plant site.

Upon further investigation, it was determined that due to sub-surface
conditions on the site, that the ground-level water reservoir as well as
the water tower would require the installation of piles. BAs the water
tower would eliminate the need for a fire pump and reduce the number of
high lift pumps as well as provide better pressure regulation, it is
recommended that it be selected as the preferred alternative.

WATER SUPPLY MAIN

The route along Russland Road was selected as the preferred alternative
for the raw water connecting main. The main will be constructed in the
road right-of-way and involve the crossing of the CNR railway line on
Russland Road.

LECOMPTE ENGINEERING LTD. 11




COMMUNAL WATER SUPPLY
TOWNSHIP OF CAMBRIDGE FOR THE VILLAGE OF LIMOGES

3.8 MONITORING AND CONTINGENCY PLAN

The hydrogeological study carried out to locate a suitable ground water
source for the project identified possible interference problems
associated with the recommended use of the Sarsfield esker as a water
supply source.

Therefore a monitoring and contingency plan was developed (Phase 2 report)
and will take effect immediately. The plan involves monitoring of the
groundwater quantity and quality and a remedial action plan to be
undertaken in the event that interference (quantity and/or quality) occurs
as a result of the operation of the Limoges water supply system.

LECOMPTE ENGINEERING LTD. 12




COMMUNAL WATER SUPPLY
TOWNSHIP OF CAMBRIDGE FOR THE VILLAGE OF LIMOGES

5.0 ALTERNATIVE DESIGN CONCEPTS
5.1 STUDIES

A groundwater source employing the Sarsfield esker was the recommended
source of supply for the Village of Limoges. A hydrogeological
investigation of this esker was carried out by Golder Associates to
determine the quality and quantity of the water in the esker. Sufficient
quantity of water was found in the esker to provide water to the Village
for the 20 years design period. However, it was determined that treatment
would be required for iron, manganese, colour, dissolved organic carbon,
turbidity and organic nitrogen.

As a result of these findings, treatability studies were undertaken by
POLLUTECH Ltd. in May 1994 and Napier-Reid Ltd. in June 1995, The
POLLUTECH study investigated the use of aeration, greensand filtration and
Granulated Activated Carbon (GAC) units. Dosages and reaction times were
determined for various treatment alternatives employing potassium
permanganate, hydrogen peroxide, sodium hypochlorite, alum angd pH
adjustment. The results of these treatability studies may be found in
Appendices A and B.

A summary of raw water quality and various treatment options which may be
employed to provide treated water which meets the Ontario Drinking Water
Objectives may be found in Table 5.1. Design criteria for the parameters
requiring treatment are higher than the levels measured in the raw water.
These levels were selected to provide a safety margin should groundwater
quality deteriorate over time as experienced in the Village of Embrun.

This section of the report outlines the various design concepts that were
investigated to provide drinking water which meets the Ontario Drinking
Water Objectives.

LECOMPTE ENGINEERING LTD. 15




TOWNSHIP OF CAMBRIDGE

COMMUNAL WATER SUPPLY
FOR THE VILLAGE OF LIMOGES

Table 5.1

Summary of Treatment Options

Parameter Raw Water Design Ontario Proposed
Concentration | Concentration | Drinking Treatment*
Water
Objectives
Iron 0.61 mg/L 2.5 mg/L 0.30 mg/L G.S.F.
Manganese 0.13 mg/L 0.35 mg/L 0.05 mg/L G.S.F.
Oorganic 0.24 mg/L 0.24 mg/L 0.15 mg/L Alum feed +
Nitrogen G.S.F.
Dissolved 4.8 mg/L 4.8 mg/L 5.0 mg/L Alum feed +
Organic G.S.F.
Carbon
THM Formation | 0.176 mg/L 0.176 mg/L 0.100 mg/L * | Alum feed +
Potential G.S.F.
Methane 2.7 L/m® 3.0 L/m’ 3.0 L/n¥ Tray aerator
H,S 0.04 mg/L 0.05 mg/L 0.05 mg/L Tray aerator
+ oxidation
Colour 38 TCU - 5 TCU See above
*h*x
Turbidity 5 NTU 5 NTU 1 NTU See above
*hk
pH 7.85 - 6.5-8.5 -
Alkalinity 186 mg/L - 30-500 mg/L -
* G.S.F. = Greensand Filtration

** Revised standard to come

*** Colour and turbidity are caused by iron, manganese and organic matter.

LECOMPTE ENGINEERING LTD.

16




TOWNSHIP OF CAMBRIDGE

COMMUNAL WATER SUPPLY
FOR THE VILLAGE OF LIMOGES

Table 5.2
Biofouling Control Equipment Comparison
Parameter High Water Chemical Feed
Velocity into (continuous or
Connecting Main intermittent Phase II)
Phase II

Design population 3200 p. 3200 p.
Design flowrate 20.1 L/s 20.1 L/s
Minimum velocity 1.7 m/s -
Maximum velocity 3.0 m/s 3.0 m/s
Connecting main 100 mm 250 mm
diameter
Actual velocity at 2.56 m/s 0.41 m/s
design flowrate i
Head loss along 681 m 6.6 m
connecting main
Static Head 10 m 10 m
Total Dynamic Head 691 m 16.6 m
Maximum pipe 200 psi 160 psi
Pressure Rating
Number of pﬁmping 5 1
stations required
including well pumping
station
Average Pump motor size | 50 Hp 10 HP

LECOMPTE ENGINEERING LTD.

17




TWP OF RUSSELL

®

RUSSLAND RD [ REGIONAL RD NO. 8)

MAGNETIC

DIMENSIONS ARE SHOWN IN METERS
NOT TO SCALE

250mm @ CONNECTING WATERMAIN FLOWMETER
T 250 s ) e N T 855
. 40m .
' o
&
o |
18.0 e 18.0
f———————» -
M
| | |
WELL PUMPING STATION
90m x 6.5m ,
TITLE:

'WELL PUMPING STATION

LECOMPTE

ENOINEERING LTD.

S' TE PLAN CONSULTING ENGINEERS
. INGENIEURB CONSEILS
PROJECT: DESIGNED / ORAWN: ] OATE ;
VILLAGE OF LIMOGES JH./ML. JULY 17 1995
Lalal) 1MI INIA L \MATED. QU enrE NoO - ~eETC o
. . _ W [ e 1l [ ] 3




COMMUNAL WATER SUPPLY
TOWNSHIP OF CAMBRIDGE FOR THE VILLAGE OF LIMOGES

5.2 WELL PUMPING STATION
5.2.1 GENERAL

The well pumping station will be located in Part Lot 21, Conc. VII,
Township of Russell (Figure 3). The 10" well (well #1) on this site

' was used to carry-out pump tests to determine water quantity and
guality in the Sarsfield esker. A second well (well #2) will be
developed approximately 110 meters west of this well. These wells
will be connected by a 200 mm watermain.

Due to space limitations at well #1, the well pumping station will
be located at well #2. The well pumping station will consist of a
building housing a diesel generator set, a chlorine injection
system, and other associated equipment.

A 200 mm diameter magnetic flowmeter will be installed on the
connecting watermain below ground level; a digital display will be
provided at both well sites.

5.2.2 WELL PUMPS

Submersible and vertical turbine pumps were considered for
installation at the water wells. The submersible pump may be
installed without above ground facilities while a manhole would be
required for the installation of a vertical turbine pump. However,
as a flow regulation valve will be required at each site, a heated
manhole will also be required, regardless of the type of pump
installed.

At well #1, the use of a submersible pump is recommended in order to
keep the concrete chamber low. A vertical turbine pump requires an
above floor motor that would result in a much higher chamber at this
location. Since this chamber is located near a private residence,
aesthetic considerations regarding the above ground height of the
chamber should be considered.

At well #2, the well pumping station provides sufficient room for
the vertical turbine pump motor. Retaining this type of pump here
enables the motor .to be more readily accessible for maintenance
purposes than the submersible pump.

5.3 CONTROL OF BIOFOULING IN CONNECTING WATERMAIN
5.3.1 GENERAL

Due to high levels of organic nitrogen (0.24 mg/l) and dissolved
organic carbon (4.9 mg/L) in the raw water, biofouling of the
connecting watermain can occur over time. In order to control
biofouling and/or reémove bacterial growths the following options
were examined.

1. Maintain a high water velocity in the connecting watermain.

2. Injection of sodium hypochlorite at the well pumping station.

3. Injection of potassium permanganate at the well pumping
station.

LECOMPTE ENGINEERING LTID. 195




COMMUNAL WATER SUPPLY

TOWNSHIP OF CAMBRIDGE FOR THE VILLAGE OF LIMOGES
4. Injection of hydrogen peroxide at the well.
5. Intermittent injection of sodium hypochlorite into the

connecting watermain.
OPTION 1 - HIGH WATER VELOCITY

Velocity in the order of 1.7 m/s would be required in the watermain
in order to prevent biofouling. 1In order to develop this velocity
at the well pumping rate at the initial stage of construction (2500
people Q = 15.7 1/s) the connecting main diameter would have to be
100 mm.

OPTION 2 -~ SODIUM HYPOCHLORITE INJECTION

Sodium hypochlorite would be injected into the connecting watermain
on a continuous basis. A larger diameter watermain could then be
used, this would result in the installation of a smaller well pump.
Using a 250 m diameter main, is recommended.

OPTION 3 - POTASSIUM PERMANGANATE INJECTION

Potassium permanganate would be injected into the connecting
watermain in the same manner as sodium hypochlorite. Permanganate
addition would initiate the oxidation process for iron and
manganese.

According to the POLLUTECH study after 20 minutes contact time with
permanganate the iron and manganese will re-solubilize. As the
contact time in the connecting watermain is two hours, this process
will occur.

OPTION 4 - HYDROGEN PEROXIDE INJECTION

Rydrogen peroxide would be injected into the connecting watermain in
the same manner as sodium hypochlorite and potassium permanganate.
Hydrogen peroxide injection would provide good control of biofouling
without affecting the water treatment plant process.

OPTION 5 - INTERMITTENT INJECTION OF SODIUM HYPOCHLORITE

This option involves the injection of high doses of sodium
hypochlorite (300 mg/L) into the connecting watermain twice a year
or on an as-needed basis. This highly chlorinated water would be
discharged to the sanitary sewer prior to the treatment plant in
order not to affect the process.

SELECTED OPTION

It is recommended that Option 5 be selected to control biofouling in
the connecting watermain. This method would require the
installation of valve chambers along the connecting watermain to
allow the insertion and removal of swabs.